WACKER
NEUSON

0610032 104

12.2017

Single Direction Plates
Vorwartslaufende Platten
Planchas Vibradoras Unidirecci
Plaques Vibrantes a sens de ma

DPS 1850H Basic

Parts Book

Ersatzteile

Lista de Repuestos

Liste de Pieces de Rechange www.wackerneuson.com






Nameplate
Typenschild

Plaque signalétique
Placa de Identificacion

DPS 1850H Basic

A nameplate listing the Model Number, Item Number, Revision, and Serial Number is
attached to each unit. Please record the information found on this plate so it will be available
should the nameplate become lost or damaged. When ordering parts or requesting service
information, you will always be asked to specify the model, item number, revision number,
and serial number of the unit.

Ein Typenschild mit Typ, Artikelnummer, Version und Maschinen-Nummer ist an jedem
Gerat angebracht. Die Daten von diesem Schild bitte notieren, damit sie auch bei Verlust
oder Beschadigung des Schildes noch vorhanden sind. Der Typ, die Artikel-Nummer, die
Versions- Nummer und die Maschinen-Nummer sind bei der Ersatzteilbestellung oder
Nachfragen beziiglich Service-Informationen stets erforderlich.

Una placa de identificacion con el modelo, numero de referencia, nivel de revision y nimero
de serie ha sido afiadida en cada maquina. Favor de anotar los datos en la placa en caso
de que la placa de identificacion sea destruida o perdida. En todos los pedidos para
repuestos necesita siempre el modelo, el nimero de referencia, el nivel de revision y el
ndmero de serie de la maquina en cuestion.

Une plaque signalétique mentionnant le modéle, le numéro de référence, le niveau de
revision et le numéro de série est fixée sur chaque machine. Veuillez noter les informations
relevées sur cette plaque de fagon a ce qu’'elles soient toujours disponibles si la plaque
signalétique venait a étre perdue ou endommagée. Lorsq ue vous commandez des pieces
détachées ou vous sollicitez des informations aprés-vente, on vous demandera toujours de
préciser le modele, le numéro de référence, le niveau de revision et le numéro de série de
la machine.

My machine’s numbers are / Die Nummern meines Gerates sind /
Los nimeros de mi maquina son / Les numéros de ma machine son :

Model Revision
Typ Version
Modelo Nivel de revision
Modéle Niveau de revision
I | — — | |
Iltem No. Serial No.
Artikel-Nr. Maschinen-Nr.
NuUmero de referencia Numero de Serie
Numeéro de référence Numeéro de Série

0610032 - 104 3



Part Numbers - Boldface
Fettgedruckte Artikelnummern
NUumeros de partes en negritas
Numéros de piece - en caracteres gras

DPS 1850H Basic

Part Numbers appearing in boldface type are recommended spare parts. This means that
these parts are subject to wear under normal operating conditions and may require periodic
service or replacement. It is recommended that these items be stocked to meet the
expected service requirements of this model. Actual stocking quantities of these and other
parts used in more extensive repairs will depend on the service practices of each customer.

Bei den in den Ersatzteillisten fettgedruckten Nummern handelt es sich um empfohlene
Ersatzteile. Dies bedeutet, daR diese Teile bei normalen Anwendungsbedingungen
nattrlicher Abnutzung ausgesetzt sind und gelegentlich ersetzt oder Uberarbeitet werden
mussen. Es wird geraten, diese Teile auf Lager bereit zu haben, um fiir Service-Arbeiten an
diesem Gerat vorbereitet zu sein. Lagerbestéande fir diese und andere Teile, welche fir
ausgiebigere Reparaturarbeiten benétigt werden, kénnen je nach Service-Gewohnheiten
der einzelnen Kunden variieren.

Los numeros de partes en negritas en las Listas llustradas de Partes son los repuestos
recomendados, ésto quiere decir que estas partes se desgastaran bajo circunstancias de
funcionamiento normales y pueden requerir servicio periédico o su reemplazo. Se
recomienda que el cliente mantenga un abastecimiento adecuado de estas partes para
poder satisfacer la demanda requerida por el servicio a la maquina. La cantidad de
repuestos que el cliente necesitara para reparaciones dependera de la péliza de servicio de
cada cliente.

Les numéros de piéces imprimés en caractéres gras dans les Listes des Pieces Détachées
de ce manuel sont les piéces détachées recommandées par la Wacker. Cela veut dire que
ces pieces sont sujettes a usure dans des conditions de travail normales et peuvent
nécessiter de I'entretien ou leur remplacement. Nous recommandons que vous disposez
d’'un stock de ces piéces pour pouvoir satisfaire la demande d’entretien de cette machine.
Le client doit decider lui-méme de la quantité exacte de piéces de rechange qu'il disposera
dans ses stocks.

4 0610032 - 104



DPS 1850H Basic

Vibratory Plate cpl.
Vibrationsplatte kpl.
Plancha Vibradora cpl.
Plagque Vibrante cpl.

Vibratory Plate cpl.
Vibrationsplatte kpl.
Plancha Vibradora cpl.
Plaque Vibrante cpl.

Exciter cpl.
Erreger kpl.
Excitador cpl.
Excitateur cpl.

Centrifugal Clutch
Fliehkraftkupplung
Embrague Centrifugo
Embrayage Centrifuge

Shackle cpl.
Bugel kpl.
Estribo cpl.
Etrier cpl.

Label
Aufkleber
Calcomania
Autocollant

Engine
Motor
Motor
Moteur

Crankcase
Kurbelgehause
Cérter

Carter

Crankshaft
Kurbelwelle
Ciguenal

Vilebrequin

Camshaft
Nockenwelle
Arbol de Levas
Arbre a Cames

Piston - Connecting rod - Cylinder
Kolben - Pleuel - Zylinder

Pistén - Biela - Cilindro

Piston - Bielle - Cylindre

Cylinder head
Zylinderkopf
Culata
Culasse

Oil pump - Governor - Governor Bowden Cable

Olpumpe - Regler - Drehzahlverstellung

Bomba de aceite - Regulador - Regulador de Revoluciones Cable Bowden
Pompe a huile - Régulateur - Bowden

Command Cover
Steuerdeckel

Tapa del mando
Couvercle de commande

0610032 - 104 5

Table of Contents
Inhaltsverzeichnis
Indice

Table des matieres

12

14

16

18

20

23

24

28

30

32

34

38

42



Table of Contents
Inhaltsverzeichnis
Indice

Table des matiéeres

Blower-Fly wheel
Geblase - Schwungrad
Ventilador-Volante
Ventilateur-Volant

Injection Equipment
Einspritzausristung
Sistema Inyectora

Systéme d'Injection

Rewind Starter
Reversierstarter
Arrancador
Démarreur

Air Ducting
Luftfihrung
Conduccion de Aire
Carter Ventilation

Crankcase Breathing System
Kurbelgehauseentliftung
Purgado de Carter

Raccord Filetée de Purge

Fuel System
Kraftstoffsystem
Sistema de Combustible
Systeme d'Essence

Air Cleaner
Luftfilter
Filtro del Aire
Filtre a Air

Exhaust Silencer
Abgasdampfer
Silenciador
Silencieux

Governor Bowden Cable
Drehzahlverstellung Bowdenzug
Regulador de Revoluciones Cable Bowden
Régulateur de Régime Cable

Spare Parts Kits
Ersatzteilsatze

Juegos de Repuestos

Jeu de Pieces de Rechange

Accessories
Zubehor
Accesorios
Accessoires

Urethane Pad Kit cpl. PGV 1850
Gleitvorrichtung kpl. PGV 1850

Placa de Deslizamiento cpl. PGV 1850
Jeu de Tapis en Polyuréthane

Protective Frame cpl.
Schutzrahmen kpl.
Placca de proteccon cpl.
Cadre protection cpl.

Trolley cpl.

Fahrgestell kpl.

Dispositivo de Transporte cpl.
Chassis cpl.

DPS 1850H Basic

46

48

54

56

60

62

68

72

74

76

79

80

82

84

0610032 - 104



DPS 1850H Basic

Trolley

Fahrgestell

Dispositivo de Transporte
Chassis

Lock cpl.
Arretierung kpl.

Dispositivo de Retencion cpl.

Dispositif d' Arrét cpl.

Spinkler System cpl.
Berieselung kpl.

Systema de Riego cpl.
Installation d'Arrosage cpl.

Handle complete
Handgriff kpl.
Manija compl.
Poignée compl.

0610032 - 104

Table of Contents

Inhaltsverzeichnis

Indice

Table des matiéeres

86

88

90

92



DPS 1850H Basic

Vibratory Plate cpl.

Vibrationsplatte kpl.

Plancha Vibradora cpl.
Plaque Vibrante cpl.

0610032 - 104



DPS 1850H Basic

Vibratory Plate cpl.
Vibrationsplatte kpl.

Plancha Vibradora cpl.

Plague Vibrante cpl.

e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Flat washer Arandela
1 10010624 1 Scheibe Rondelle
Cheese head screw Tornillo cilindrico
2 | 0011553 5 Zylinderschraube Vis a téte cylindrique 10Nm/7ft.Ibs
Bowden cable Cable Bowden
3 0125809 1 Bowdenzug Céble Bowden
4 |0203537] 1 Gover_nor lever Pala'mca’reguladora
Regulierhebel Levier régulateur
Washer Arandela
5 0205366 1 Scheibe Rondelle
7 loo11341| 1 Hexagonal head cap screw Tornillo hexagonal M8 x 40 DIN931
Sechskantschraube Vis a téte hexagonale 25Nm/18ft.Ibs
Cheese head screw Tornillo cilindrico
8 10011548 1 Zylinderschraube Vis a téte cylindrique 10Nm/7ft.Ibs
Bearing Caojinete
9 0125807 1 Widerlager Roulement
Lockwasher Arandela elastica 8 DIN6796
1010033198 1 Spannscheibe Rondelle de ressort
Hexagon nut Tuerca hexagonal
1110033356 1 Sechskantmutter Ecrou hexagonal
Fixing plate cpl. Chapa de sujecion cpl.
1210216662 | 1 Befestigungsblech kpl. Tole de fixation cpl.
Cheese head screw Tornillo cilindrico M10 x 35 1S0O4762
1310011533 4 Zylinderschraube Vis a téte cylindrique 49Nm/36ft.Ibs
Centrifugal clutch Embrague centrifugo
1410108162 1 Fliehkraftkupplung Embrayage centrifuge
V-belt pulley half Semi-poleaen V
15100472801 2 Keilriemenscheibenhalfte Flanc de poulie a courroie
i i i X- 5000084441
16 | 0047282 | 3 D!stance Wa;her D!stanmanOr
Distanzscheibe Disque d'écartement
Narrow V-belt Correa en V angosta
17/10099941 | 1 Schmalkeilriemen Trapezoidale etroite
Lockwasher Arandela elastica 8 DIN6796
1810033198 9 Spannscheibe Rondelle de ressort
Hexagon nut Tuerca hexagonal
19100108821 4 | go hokantmutter Ecrou hexagonal
i ilindri M8 x 50 1S04762
20 | 0011537 1 Cheese head screw Tprr]nlg C|I|nqr|co_ X
Zylinderschraube Vis a téte cylindrique 25Nm/18ft.Ibs
Screw Tornillo M 8x 55
2110216659 3 Dunnschaftschraube Vis 25Nm/18ft.Ibs
22 | 0216661 | 1 Bt_alt guard Protecc_lon de la polea
Riemenschutz Protection de courroie
Cheese head screw Tornillo cilindrico M16 x 30 1SO4762
2310044634 1 Zylinderschraube Vis a téte cylindrique 295Nm/218ft.Ibs
Lockwasher Arandela elastica 16 DIN6796
2410043353 | 1 Spannscheibe Rondelle de ressort
Hexagon nut Tuerca hexagonal
2510010880 | 5 Sechskantmutter Ecrou hexagonal
Asti 6 DIN6796
26 | 0058381 | 4 Lockwasher Arandela elastica

Spannscheibe

Rondelle de ressort

0610032 - 104




Vibratory Plate cpl. _
Vibrationsplatte kpl. DPS 1850H Basic
Plancha Vibradora cpl.

Plague Vibrante cpl.

10 0610032 - 104



DPS 1850H Basic

Vibratory Plate cpl.
Vibrationsplatte kpl.

Plancha Vibradora cpl.

Plague Vibrante cpl.

e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
V-belt pulley half Semi-poleaen V
2710099828 2 Keilriemenscheibenhalfte Flanc de poulie a courroie
Lockwasher Arandela elastica 10 DIN6796
2810033988 4 Spannscheibe Rondelle de ressort
Lifting point Punto para itar
29 10201565| 1 Aufhangung Suspension
Adaptor Pieza intermedia
800108275 1 Zwischenstiick Piece intermédiaire
Cheese head screw Tornillo cilindrico
3110011542 4 Zylinderschraube Vis a téte cylindrique 25Nm/18ft.Ibs
Diesel engine Motor diesel
8210220359 1 Dieselmotor Moteur diesel
Cheese head screw Tornillo cilindrico
3310011554/ 1 Zylinderschraube Vis a téte cylindrique 10Nm/7ft.Ibs
Screw Tornillo M 8x 38
3410216658 | 1 Diinnschaftschraube Vis

0610032 - 104

11




Vibratory Plate cpl. .
Vibrationsplatte kpl. DED Mesil e le
Plancha Vibradora cpl.

Plague Vibrante cpl.

12 0610032 - 104



DPS 1850H Basic

Vibratory Plate cpl.

Vibrationsplatte kpl.
Plancha Vibradora cpl.
Plague Vibrante cpl.

e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Shackle cpl. Estribo cpl.
4010108269 1 Buigel kpl. Etrier cpl.
Adapter Empalme
4210097318 | 1 Ablaufstutzen Raccord
Shockmount Amortiguador M30 x 20
4310105056 | 4 Anschlagpuffer Silentbloc
Washer Arandela
4410031632 2 Scheibe Rondelle
Socket head screw Tornillo hueco M8 x 20 1504762
4510011543 2 Zylinderschraube Vis a six-pans creux 25Nm/18ft.Ibs
Hexagonal head cap screw Tornillo hexagonal M16 x 35 DIN933
46 10011522 | 4 A
Sechskantschraube Vis a téte hexagonale 210Nm/155ft.Ibs
Lock washer Arandela de seguridad HS16
4710021988 6 Sicherungsscheibe Rondelle d'arrét
Shockmount Tope caucho-metal
48 0106557 2 Gummi-Metall-Puffer Tampon métallique oscillant
Cheese head screw Tornillo cilindrico M8 x 16 1S04762
490011544 2 Zylinderschraube Vis a téte cylindrique 25Nm/18ft.Ibs
Center Pole Console Consola de Barra de Mando
5010201824 1 Deichselkonsole Console de Timon
M12 DIN934
51 | 0010884 | 2 Hexagon nut Tuerca hexagonal
Sechskantmutter Ecrou hexagonal
Flat washer Arandela 12 1SO7090
520010620 2 Scheibe Rondelle
Engine Mount Assembly Conjunto Soporte de Motor
5310201558 | 1 Motorkonsole Montage du Moteur
Hexagon nut Tuerca hexagonal
540010883 | 4 Sechskantmutter Ecrou hexagonal
Lockwasher Arandela elastica 10 DIN6796
5510033988 4 Spannscheibe Rondelle de ressort
Shockmount Tope caucho-metal 60 x 40
5610037378 4 Gummi-Metall-Kerbpuffer Tampon metallique oscillant
57 | 0011535 | 4 Cheese head screw Tprqlllg cﬂmdnco_
Zylinderschraube Vis a téte cylindrique 49Nm/36ft.Ibs
Base plate Placa base
58 10069882 1 Grundplatte Plaque de base
Exciter cpl. Excitador cpl.
5910105405 1 Erreger kpl. Vibrateur cpl.
Handle Empufiadura
60 | 0126072 | 1 Griff Poignée
i ilindri M16 x 50 1S04762
61 | 0127056 | 2 Chgese head screw Tprrpllg C|I|nd_r|co_ X
Zylinderschraube Vis a téte cylindrique 210Nm/155ft.Ibs

0610032 - 104

13







DPS 1850H Basic

Exciter cpl.
Erreger kpl.
Excitador cpl.
Excitateur cpl.

Measurem./Abm. Norm

Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Cheese head screw Tornillo cilindrico
1 /0011554 6 Zylinderschraube Vis a téte cylindrique 10Nm/7ft.Ibs
Cover Tapa
210099826 1 Deckel Couvercle
Grooved ball bearing Rodamiento a bolas
3 0099871 2 Rillenkugellager Roulement rainuré a billes
4 |oo99g24| 1 Exciter hou§|ng Carcasa d‘_el excitador
Erregergehéause Carter excitateur
Cover Tapa
5 0099825 1 Deckel Couvercle
6 | 0105404 | 1 Eccentric shaft Eje de la masa excéntrica

Unwuchtwelle

Arbre portant I'excentrique

0610032 - 104

15




Centrifugal Clutch _
Flienkraftkupplung DPS 1850H Basic

Embrague Centrifugo
Embrayage Centrifuge

16 0610032 - 104



DPS 1850H Basic

Centrifugal Clutch
Flienkraftkupplung
Embrague Centrifugo
Embrayage Centrifuge

Ref. [ Part No. | Qty.| Description
Pos.| Artikel Nr. | St. | Beschreibung

Descripcion
Description

Measurem./Abm. Norm

Sealant

Torque/Drehm. T

1 | 0045716 2 Friction block cpl.

Taco frotante cpl.

Reibklotz kpl. Bloc frottant cpl.
Tension spring Resorte de traccion
2 10058765 2 Zugfeder Ressort de traction
Hub cpl. Cubo cpl.
3 | 0108161 1 Nabe kpl. Moyeu cpl.

Grooved ball bearing

40022625 1 Rillenkugellager

Rodamiento a bolas
Roulement rainuré a billes

Drum cpl.

5 |0106622| 1 Trommel kpl.

Tambor cpl.
Tambour cpl.

Retaining ring

6 2003022 1 Sicherungsring

Anillo de retencion
Bague d'arrét

35x1,5 DIN471

0610032 - 104

17




Estribo cpl.
Etrier cpl.




DPS 1850H Basic

Shackle cpl.

Bugel kpl.
Estribo cpl.
Etrier cpl.
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
1 0011526 | 2 | Cheese head screw Tornillo cilindrico M12 x 45 1S04762
Zylinderschraube Vis a téte cylindrique 86Nm/63ft.Ibs
Hexagon nut M12 DIN439

2 (0033349 2

Tuerca hexagonal

Sechskantmutter Ecrou hexagonal

Star-handle Empufiadura
3 0097454} 2 Kreuzgriff Poignée étoile
4 |o0108267| 1 | Shackle Estribo

Bugel unten Etrier

Shackle Estribo
5 | 0108268 1 Biigel oben Etrier

0610032 - 104

19




Calcomania

Autocollant




DPS 1850H Basic

Label
Aufkleber
Calcomania
Autocollant

Measurem./Abm. Norm

Ref. Part No. Description Descripcion
Pos. | Artikel Nr. Beschreibung Description Sealant
Torque/Drehm. T
Instruction Label Calcomania-Indicacién
110216633 Aufkleber-Hinweis Autocollant avec Indication
Labels Calcomanias
2 10219259 Aufkleber Autocollants
Labels Calcomanias
3 0219175 Aufkleber Autocollants
Decal-Sound Power Level Et|g}_1_¢ta_ autoadhesiva-nivel de potencia
4 10129784 ) acuééstica
Aufkleber-Schallleistungspegel .
Autocollante-niveau sonore
Type Label Tipo etiqueta autoadhesiva
6 | 0108285 Aufkleber-Typ Autocollant de type
Label Symbol Calcomania Simbolo
70222085 Aufkleber Symbol Autocollant Symbole

0610032 - 104

21




22



WACKER
NEUSON

Engine
Motor
Motor

Moteur



DPS 1850H Basic

Kurbelgehause

Crankcase
Carter

Carter

0610032 - 104

24



DPS 1850H Basic

Crankcase
Kurbelgehause

Carter
Carter

Ref.| PartNo. |Qty.| Description Descripcion MR, || (Merii

Pos. | Artikel Nr. | St. | Beschreibung Description E—

EnE—. cie

s [ownzo] 2 i R,

o [ovsso] 1 | Gorrp e

7 o] + St . e

8 |0108696| 1 g:g:gg g\giilnlft—gique 8x15

o [emores] + | Fodur o

o o S, B

1110151213 1 \S/grrg\évhiljul?}gschraube ;r/ic;rrygc}gr?nceigrrg Mot PINS08

1310108678 1 gﬁ:ﬂtungsprofil Eé?r?taque 310

14 | 0108679 | 1 \?\}Lﬁgﬁ(‘jichtrmg Eg?ﬁfg%iﬁsace“e 40x 55 x 10

15 | 0108680 | 1 écer\m destit wsrnillo

16 | 0128995 | 1 'Il?iarl)JSctri:;I;ab S/;rjiél:de Inmersién

Lot 1 \?Vae?lléitdichtring ﬁrqir:g)aged'séetgiizéité e

190151218 ¢ | Fogering Romaels de ressor 8

20 |0108683| 8 gzﬁgube \T/?Smillo M8 x 35

21 (0108682 | 4 ,\Bﬂr;%'ﬁfejg gsgggﬁ

22 01512211 1 HO'(I?‘ilftS(-:E?ggehause g:jr?er

2 roen | he e doe

o oo | Ghamane T

25 | 0202416 | 1 8:'&?‘?&”9 algir;]t?gaalc:ite 52x 80 x 10

26 | 0108688 2 g::iﬁlauchklemme 2;jrztfzdor

2 oo 1 i

29| 0108690 1 Eaeggrng Sggfemmlzmo 6308

30 0108692 2 | B ﬁ:ZZﬁe

oo | Sy

0610032 - 104

25




DPS 1850H Basic

Kurbelgehause

Crankcase
Carter

Carter

0610032 - 104

26



DPS 1850H Basic

Crankcase
Kurbelgehause

Carter
Carter
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Washer Arandela
8210108676 1 Scheibe Rondelle
33 | 0094884 | 1 Diaphragm D!afragma
Membrane Diaphragme
O-Ring Anillo-O 20x4
8610151229 1 O-Ring Joint torique
Oil Filter Spring Resorte de Filtro de Aceite
8710151230 2 Olfilterfeder Clavette Filtre a Huile
Cheese head screw Tornillo cilindrico M6 x 16 1504762
880151231 1 Zylinderschraube Vis a téte cylindrique
i ilindri M6 x 16 1SO4762
39 | 0151231 1 Cheese head screw Tornillo cilindrico X

Zylinderschraube

Vis a téte cylindrique

0610032 - 104

27




eeeeeeeeeee
Ciguenal
Vilebrequin

00000000000



DPS 1850H Basic

Crankshaft

Kurbelwelle
Ciguenal
Vilebrequin
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Crankshaft Ciguenial
110215771 1 Kurbelwelle Vilebrequin
Push-in plug Tapén 12
3 0151233 1 Verschlu3stopfen Bouchon
Supporting Washer Arandela de Soporte
1010108714 1 Stltzscheibe Disque D‘Appui
ining i i i0 40x 1,75
11 | 0129514 | 1 R_etalnlng ring Anillo delret?n0|on X
Sicherungsring Bague d'arrét
Disc Disco 18,5x 37 x5
1210108715] 1 Scheibe Disque
i M18 x 1
13 | 0108716 | 1 Hexagonal head cap screw T_orryllcg hexagonal X
Sechskantschraube Vis a téte hexagonale 290Nm/214ft.Ibs

0610032 - 104

29




Camshaft .
Nockenwelle DPS 1850H Basic

Arbol de Levas
Arbre a Cames

30 0610032 - 104



DPS 1850H Basic

Camshaft
Nockenwelle
Arbol de Levas
Arbre a Cames

e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
TEIESHDIERT: Schmierstoff
Camshaft Arbol de levas
110151248 1 Nockenwelle Arbre & cames
3 |0108707| 1 Lz_a_ver Palanca
Bugel Levier
Shim Ring Arandela de Ajuste 5x10x0,5 DIN988
4 0108700 2 Passscheibe Disque D'Ajustage
Weight Peso
510108709 1 Fliehgewicht Poids
Lock washer Arandela de seguridad 32 DIN6799
6 0151253 2 Sicherungsscheibe Rondelle d'arrét
Centrifugal weight Peso centrifugo
70151254\ 1 Fliehgewicht Poids centrifuge
Shim ring Arandela de ajuste 0.9
9 |0108701) 1 Passscheibe Disque dajustage
Shim Laminilla 1,0
9 |0108702) 1 Ausgleichsscheibe Cale
Shim Laminilla 11
9 0108703 1 Ausgleichsscheibe Cale
Shim Laminilla 12
9 |0108704) 1 Ausgleichsscheibe Cale
— - )
9 | 0108705 1 Shim ring Arandeladeajuste
Passscheibe Disque dajustage
Shim ring Arandela de ajuste 14
9 0108706 1 Passscheibe Disque dajustage

0610032 - 104

31




Piston - Connecting rod - Cylinder
Kolben - Pleuel - Zylinder

Piston - Biela - Cilindro

Piston - Bielle - Cylindre

DPS 1850H Basic

32 0610032 - 104



DPS 1850H Basic

Piston - Connecting rod - Cylinder
Kolben - Pleuel - Zylinder
Piston - Biela - Cilindro
Piston - Bielle - Cylindre

e o Measurem./Abm. Norm
Ref. | Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T

Piston cpl. Pistén cpl.

110215769 1 Kolben kpl. Piston cpl.
ining i i i0 18x1 DIN472

3 |o108722| 2 R_etalnlng ring Anillo delret9n0|on X

Sicherungsring Bague d'arrét

Set of piston rings Juego de aros de piston 269 x 1,5
50129030 1 Kolbenringsatz Jeu de segments de piston

Cylinder with piston Cilindro con piston
70215772 1 Zylinder mit Kolben Cylindre avec piston

Connecting rod Biela
8 01087191 1 | pjoyel Bielle

Screw Tornillo
10 10108720] 2 Pleuelschraube Vis

Bearing Rodamiento
1110108717] 1 Pleuellager Roulement

Bearing Rodamiento -0.5
1110108718| 1 Pleuellager Roulement

0610032 - 104

33




DPS 1850H Basic

Cylinder head
Zylinderkopf
Culata
Culasse

0610032 - 104

34



DPS 1850H Basic

Cylinder head
Zylinderkopf

Culata
Culasse
Ref.| PartNo. |Oty.| Description Descripcion Messurem Abm. | Norm
Pos.| Artikel Nr. | St. | Beschreibung Description Torque/Drenm. | Sealant -
1 lozis770l 1 (Z:ﬂii:g:rrkg%?d gipl);\scsigl cilindro
3 |0129000 2 xglr\]/tﬁfgﬁﬁig gﬂ:ged(?evg:;ﬁ;ﬁpe
6 0108740 4 giillj‘tdschraube gglrjr:gnprisionero o
7 |0108741| 2 gngsggﬂéga've e E%\Gasrs]g\rlilguslgupape
8 | 0108752 2 g.iﬂ;re.;g Sgglgeddeéjtuanntghéité
o |otoa750| 1 | FRiC e Soupape dadmission
10 0108751 1 | LR Soupape déchappement
11 0108738 2 g;’ac‘?“kappe Comvercle
12 (0108737 2 | Lasher Roniale
13 (0108736 | 2 | ARG Resor
1410108735 2 Ilzleélitgrteller E:Zgie
15 0108734 | 2 | JELEe T e Support
16 [0202301| 4 | Lasher Rl e
16 [0108730( 4 | OS¢ B::gﬁe e
17 [0108731| 2 | i€’ Dot
18 | 0129001 | 2 | Lhreaded pin \éiﬂ'.'cﬁ‘u?ﬁfealga o o
1910108732 2 ’I;liL:\tsteIImutter -IE-g(reorEa
20 | 0226320 2 Ei‘;%khegba;m i
210108739 | 4 | Lasher Rl e
22 |oossore | o | Hogennn i oo "
23 0108729 1 g?:r!tung Joint
24 10209708 | 1 g)(/)l\i/r?c;erkopfdeckel g%ﬂ?/ercle
28 | 0151290 | 2 | ZPring washer Rondelle & ressor " o
20 | 0129002 | 2 g;?n%s:r ::harg jgéew \T/ic)srrgli(étgilér;(ljiggﬁztuago M6 x 35 1S04762
3010209694 1 I\E/Irc])%ci)r:zu'\f/lho'a'unng;ung mggggeed‘ill '\'c'?)ttgr“r

0610032 - 104

35




DPS 1850H Basic

Cylinder head
Zylinderkopf
Culata
Culasse

0610032 - 104

36



DPS 1850H Basic

Cylinder head
Zylinderkopf

Culata
Culasse
o . Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos.| Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Nut Tuerca M8
820129516 2 Multter Ecrou
Cylinder head gasket Junta de culata del cilindro 0,35
3310209700 1 Zylinderkopfdichtung Joint de culasse de cylindre
Gasket Junta 0,3
330108742 1 Dichtung Joint
Gasket Junta 04
330108743 1 Dichtung Joint
Gasket Junta 0,5
830108744\ 1 Dichtung Joint
Gasket Junta 0,6
330108745 1 Dichtung Joint
Gasket Junta 0,7
330108746 1 Dichtung Joint
Gasket Junta 0,8
330108747} 1 Dichtung Joint
Gasket Junta 0,9
330108748 1 Dichtung Joint
Gasket Junta 1,0
3310108749 1 Dichtung Joint
Cylinder head gasket Junta de culata del cilindro 0,45
8310209701 1 Zylinderkopfdichtung Joint de culasse de cylindre
Cylinder head gasket Junta de culata del cilindro 0,55
8310209702 1 Zylinderkopfdichtung Joint de culasse de cylindre
Cylinder head gasket Junta de culata del cilindro 0,65
3310209703 1 Zylinderkopfdichtung Joint de culasse de cylindre
Cylinder head gasket Junta de culata del cilindro 0,75
8310209704 1 Zylinderkopfdichtung Joint de culasse de cylindre
Cylinder head gasket Junta de culata del cilindro 0,85
3310209705 1 Zylinderkopfdichtung Joint de culasse de cylindre
Cylinder head gasket Junta de culata del cilindro 0,95
8310209706 1 Zylinderkopfdichtung Joint de culasse de cylindre
A10x0,75x1
44 | 0209736 | 2 | Insert Inserto 0%0,75x10
Rohrniet Insertion

0610032 - 104

37




DPS 1850H Basic

Bomba de aceite - Regulador - Regulador de Revoluciones Cable

Oil pump - Governor - Governor Bowden Cable
Bowden

Olpumpe - Regler - Drehzahlverstellung

0610032 - 104

38



DPS 1850H Basic

Oil pump - Governor - Governor Bowden Cable

Olpumpe - Regler - Drehzahlverstellung
Bomba de aceite - Regulador - Regulador de Revoluciones Cable

Bowden
L o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos.| Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Oil Pump Bomba de Aceite
1 {0207031| 1 Slpumpe Pompe a Huile
3 | 0207032 1 Snap ring Anillo de retencion
Sprengring Circlip
Retaining strap Banda de retencién
7 |o108778| 1 Winkel Sangle de fixation
Ball Bola 35
8 |0108779| 1 Kugel Bille
Cheese head screw Tornillo cilindrico M5 x 12 DIN6912
9 10151308 4 Zylinderschraube Vis a téte cylindrique
Spring Resorte 0.4
10| 0108777 1 Feder Ressort
Tube Tubo
1110108775\ 1 | &5)16itung Tube
Pipe rivet Remache de tubo
121 0108774| 1 Rohrniete Rivet de tube
Pipe rivet Remache de tubo
1310108776 | 1 Rohrniete Rivet de tube
Shaft Eje
14 |0108781| 1 Stift Arbre
Lock washer Arandela de seguridad 19 DIN6799
150108780 | 2 Sicherungsscheibe Rondelle d'arrét
Lever Palanca
1610108785 1 Hebel Levier
17 | 0151316 | 1 Governor lever Pala_mcagel Gobernador
Reglerhebel Levier Régulateur
Intermediate plate Placa intermedia
20 0108789 1 Zwischenplatte Plaque intermediaire
Shaft Eje
290108795 1 Welle Arbre
Lock washer Arandela de seguridad 7 DIN6799
80| 0151327 3 Sicherungsscheibe Rondelle d'arrét
Adjustment R.P.M. Plate Ajuste Del No de R.P.M. Placa
8910151330 1 Platte Drehzahlverstellung Réglage du Régime Moteur
O-ring Anillo-O 8x2
40 (0108801 | 1 O-Ring Bague-O
Pan head screw Tornillo de cabeza plana M5 x 12 DIN7380
4110151328\ 1 Flachkopfschraube Vis lentiforme
Eccentric Screw Tornillo excéntrico
4210129004 2 Exzenterschraube Vis excentrique
43 0207034 4 Governorvyelght Contrapeso del regulador
Reglergewichte Masselotte
Sleeve Manguito
44 101087731 1| b jckstiick Douille
Nut Tuerca M5 DINS57
450151335 1 Vierkantmutter Ecrou
Sleeve Manguito
46 101087731 1 | ppickstiick Douille
Washer Arandela A53 1SO7089
4710129517 1 Scheibe Rondelle

0610032 - 104

39




DPS 1850H Basic

Bomba de aceite - Regulador - Regulador de Revoluciones Cable

Oil pump - Governor - Governor Bowden Cable
Bowden

Olpumpe - Regler - Drehzahlverstellung

0610032 - 104

40



DPS 1850H Basic

Oil pump - Governor - Governor Bowden Cable

Olpumpe - Regler - Drehzahlverstellung
Bomba de aceite - Regulador - Regulador de Revoluciones Cable

Bowden
L o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos.| Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Cheese head screw Tornillo cilindrico M5 x 25 DING912
48 10151333| 1 Zylinderschraube Vis a téte cylindrique
Tension spring Resorte de traccion
5010209739 1 Zugfeder Ressort de traction
Spring Resorte
51]0207033| 1 Feder Ressort
Control Regulador
52 0108787 1 Blech Commande
Cheese head screw Tornillo cilindrico M3 x 8
530108788 | 2 Zylinderschraube Vis a téte cylindrique
Threaded pin Varilla roscada M10x 10
56 0151353| 1 Gewindestift Goupille fileté
Shim ring Arandela de ajuste 8x14x1 DIN988
590151354 3 Passscheibe Disque dajustage
Plug Enchufe 4,5x3
6410226321 1 Stopfen Prise
; i M6x10
65 | 0226322 | 1 Threaded pin Varilla roscada X

Gewindestift

Goupille fileté

0610032 - 104

41




Command Cover
Steuerdeckel

Tapa del mando
Couvercle de commande

DPS 1850H Basic

42 0610032 - 104



DPS 1850H Basic

Command Cover
Steuerdeckel
Tapa del mando

Couvercle de commande

B o Measurem./Abm. Norm
Ref. Part No. Qty. | Description Descripcion
Pos.| Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Sehmierstort

Command Cover Tapa del mando
110207036 | 1 Steuerdeckel Couvercle de commande
4 |o151356| 1 | BOlt hor

Bolzen Boulon

Bearing bushing Caja del cojinete 05
5 (0129006 | 1 Lagerbiichse Douille de roulement

Bearing Rodamiento
5 |0108763| 1 Lagerbiichse Roulement

Seal Empaque
6 |0014458| 1 | \vellendichtring Joint

Washer Arandela 10.1x22x3
8 |10104365| 2 Scheibe Rondelle

Cam Leva
9 0108755 2 | gpjepphebel Came

Cam follower spindle shaft Rodillo de leva
10 | 0094936 2 Buchse Contre-came

Cheese head screw Tornillo cilindrico M6 x 25 1504762
11 0151361 2 Zylinderschraube Vis a téte cylindrique

Cover Tapa
1310108766 | 1 Deckel Couvercle

Cup Taza
18 0108760 | 2 | o erteller Ecuelle

Pressure spring Resorte de presion
190108762 | 1 Feder Ressort de pression
20 |o108761| 1 | Rod Yarta

Zugstange Tringle

Governor spring Resorte del regulador
210108764 1 Ruckholfeder Ressort régulateur

Washer Arandela 10.7x19x0.5
2210151366 | 1 Scheibe Rondelle

Threaded pin Varilla roscada M6 x 30 DIN913
24| 0151368 1 | Geyindestift Goupille fileté

Locknut Contratuerca Mé 1504032
25101513231 1 | gechskantmutter Contre-écrou

Cheese head screw Tornillo cilindrico M6 x 12 1504762
2610151370 1 7yjingerschraube Vis a téte cylindrique

Cheese head screw Tornillo cilindrico M8 x 120
2710129519 2 Zylinderschraube Vis a téte cylindrique

Gasket Anillo de junta ABX 14 DIN7603
28 10107556 2 Dichtring Bague détanchéité

Oil Seal Junta de Aceite 52x80x 10
29 10202416 1 Oldichtung Joint D'Huile

Oil plug Tapon roscado AM 22x 1,5 DIN7604
8010202314\ 1 | \/orschiuRschraube Bouchon

Cover Tapa
31 (0151372| 1 Deckel Couvercle

Spring washer Arandela elastica A8 DIN137
32 0013601 13 Federscheibe Rondelle a ressort

- AV M8 x 60 DIN912

33 |o126979| 1 | Cheese head screw Tornillo cilindrico X

Zylinderschraube Vis a téte cylindrique

0610032 - 104

43




Command Cover
Steuerdeckel

Tapa del mando
Couvercle de commande

DPS 1850H Basic

44 0610032 - 104



DPS 1850H Basic

Command Cover
Steuerdeckel

Tapa del mando
Couvercle de commande

e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff

Cheese head screw Tornillo cilindrico M8 x 45 1SO4762

8410151375/ 2 Zylinderschraube Vis a téte cylindrique
i ilindri M8 x 50 1S04762

35 | 0151376 | 10 Cheese head screw Tqrpllgcﬂmd_ncq X

Zylinderschraube Vis a téte cylindrique

Seal ring Anillo sellante
37| 0108770 2 Dichtring Bague d'étanchéité

Threaded pin Varilla roscada M8 x 10 DIN913
3810202302 5 Gewindestift Goupille fileté

Exhaust rocker armRocker arm Balancin de escapeBalancin
890207037 1 Kipphebel CulbuteurCulbuteur

Screw Tornillo M4 x 20 DIN915
4210108765 1 Gewindestift Vis

O-Ring Anillo-O 9,5x25
4310004934 1 O-Ring Joint torique

Lever Palanca
4610151383 1 Hebel Levier

Lock Seguro
4910215778 1 Kipphebelachse Verrou

Screw Tornillo M6 x 35 DIN7991
5010108929 1 Senkschraube Vis

i ilindri M4 x 10 1S04762

51 | 0151341 | 4 Chgese head screw Tprryllg C|I|nd_r|co_ X

Zylinderschraube Vis a téte cylindrique

Threaded pin Varilla roscada M5 x 10 DIN916
520151342 2 Gewindestift Goupille fileté

Pin Pasador M6 x 10
5310107715\ 1 | gy Goupille

0610032 - 104

45




|||||||||||||||

00000000000



DPS 1850H Basic

Blower-Fly wheel

Geblase - Schwungrad

Ventilador-Volante
Ventilateur-Volant

e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Ring Anillo
2 |0108711) 1 Lifterrad Anneau
i ilindri M4 x 20 1S04762
3 | 0151389 | 6 Chgese head screw T_orrpllgcﬂmd_nco_ X
Zylinderschraube Vis a téte cylindrique
Spring washer Arandela elastica A4 DIN137
4 |01513%0) 6 Federscheibe Rondelle a ressort
Flywheel Volante
610129509 1 Schwungrad Volant

0610032 - 104

47




DPS 1850H Basic

Injection Equipment

Einspritzausristung
Sistema Inyectora

Systéme d'Injection

O

&

61

54

0610032 - 104

48



DPS 1850H Basic

Injection Equipment

Einspritzausristung

Sistema Inyectora
Systeme d'Injection

Ref.| PartNo. |Qty.| Description Descripcion MR, || (Merii
Pos. | Artikel Nr. [ St. | Beschreibung Description P— ggminetrstoﬁ
oo 1 | B s ot

o |ossisse) 1 | e T Cone denepire. e
° |0158%8 ] & | Enstlichoibe Fomiele s oo
o [owsiarr| 1 | e e Fomitle s oo
® |o1s1419] | Eseiocneve Fomitle o raage
o [owsiars| 1 | e e Fomitle s oo
° |o51434] & | Enstlichoibe Fomiele s eaee
o [owsiars] 1 | e e Fomitle s o
o [owsiarz] 1 | e e Fomiele s oo
o [omsienn] 1 | e e Fomitic s oo
o [owsiaro] 1 | e e Fomiele s oo
o [otsaeos] 1 | e o Fomitic s oo
o [otsueon| 1 | eie a Fomiele s e
o [owsaeor| 1 | e e omatie s oo
o [otsueos| 1 | e e Fomiele s e
o |orsuos| 1| Ee e omatie s oo
o [otsieos] 1 | e o Fomiele s e
® |01 & | Endlicheie omatte s oo
o [otsaaoz| 1 | Eheine o Fomiele s oo
° |10 & | Enstlichoie Fomiele s oo
o [otsaaon] 1 | e o Fomitle s oo
® |01819%| 1 | Esitscneve onitle de regnac
31 0226323 1 :E”ijr?ggrci’g('j\'uosf'e ::};ecctgourr

3310108805 1 g?:rlltscheibe .I]Ecr:?r?taque

oo 1 | Bt Somoe v o

0610032 - 104

49




DPS 1850H Basic

Injection Equipment

Einspritzausristung
Sistema Inyectora

Systéme d'Injection

O

&

61

54

0610032 - 104

50



DPS 1850H Basic

Injection Equipment
Einspritzausristung

Sistema Inyectora
Systeme d'Injection

Ref.| PartNo. |Qty.| Description Descripcion MR, || (Merii
Pos. | Artikel Nr. | St. | Beschreibung e e E— T
35 [0108806 | 1 gf;‘éfbuchse Manguito

3610108809 1 iﬁisrgleichsscheibe lE:ZT;inilla 02

360108810 1 izisrgleichsscheibe éa;rlréinilla 03

36010881l 1 izisnglleichsscheibe I(_:aallrlr;inilla o4

36 0108812 1 inisrgleichsscheibe ta;rlréinilla 0

36 0108813 1 izisnéleichsscheibe Ig:zrlr;inilla 06

s e | 1| e s s

44 |0151428| 1 \é\’cferl‘gé g;e;]nddeenlg

480205822 1 \(;gxtei{platte Z?)ﬂ?/ercle

o+ |33 e

°0 | 0205822 1 \(/:gxtei{platte Z?)ﬂ?/ercle

520129007 1 | yinderscvaube. Ve tee Sinenaue
53 | 0108808 | 1 ‘é\gseﬁgé gga:}nddeﬁllz

54| 0108807 | 1 | Hoder Soporte

s | G R

57 | 0151439 | 2 gﬁ‘;';ﬁ;g ggglgedséjtuan;?héné AdX8 DIN7603
56 | 0108003 | 1 | {eCsack o

590120988 | 1 | iatteung Tiyeus Compmie

60 | 0209682 | 1 $g'ticci ?igizscl

o o] 1 | s ™ e

62 0128967 1 ﬁglgtI:Winkel égﬂﬂ'g

63 | 0071130| 1 8:;?39 Sgglgé)o 75x105x15
6410108816 1 \ljgjr%(\:ﬁ?usshsesrcheibe él(')e:]nddee“l: (C:ijee l?eifr:]rgture ° PIN4T0
o [ S50 T

66 | 0151433| 1 Eiggmrei(r:b%ilrz]en gg:llgne()j(‘%?(gter:t?age

0610032 - 104

51




DPS 1850H Basic

Injection Equipment

Einspritzausristung
Sistema Inyectora

Systéme d'Injection

O

&

61

54

0610032 - 104

52



DPS 1850H Basic

Injection Equipment
Einspritzausristung

Sistema Inyectora
Systeme d'Injection

o L Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos.| Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T

Fuel hose Manguera de combustible 145mm
67 [0209721 | 1 gue

Schlauch Tuyau a essence

lam Abrazader. 6

69 [0215785| 1 | £lamp brazadera

Schlauchklemme

Collier de serrage

0610032 - 104

53




Rewind Starter
Reversierstarter
Arrancador
Démarreur

DPS 1850H Basic

54 0610032 - 104



DPS 1850H Basic

Rewind Starter
Reversierstarter

Arrancador
Démarreur
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. [ Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Starter cpl. Starter cpl.
110205792 1 Starter kpl. Starter cpl.
> |0108830| 1 Ste_lrterhandle Empuqaduradelarranque
Griff kpl. Poignée du lanceur
Rubber funnel Casquillo de goma 0,390in
4 |o0s8711) 1 Gummitille Passe fil en caoutchouc
Spring Resorte
5 |oloss27| 1 Rickholfeder Ressort
Starter housing Caja del arrancador
6 0108826/ 1 Startergehduse Carter de démarreur
Spring washer Arandela elastica A6 DIN137
710151290 4 Federscheibe Rondelle a ressort
Cheese head screw Tornillo cilindrico M6 x 10 1SO4762
8 0151448 4 Zylinderschraube Vis a téte cylindrique
Rope Cuerda
9 |0205791| 1 Starterseil Corde
Brake Spring Resorte de Freno
1110108831] 1 Bremsfeder Ressort de Décélération
Washer Arandela
120108834 1 Bremsscheibe Rondelle
i M6 x 18 DIN933
13 | 0151452 | 1 Hexagonal head cap screw Tprryllg hexagonal X
Sechskantschraube Vis a téte hexagonale
Spring washer Arandela elastica
1410207593 1 Spannscheibe Disque de serrage
Ratchet (pawl) Trinquete
1510108833 1 Klinke Cliquet
Torsion spring Resorte
16|0108832| 1 Drehfeder Ressort
i ilindri M6 x 10 1S04762
17 | 0151448 3 Chgese head screw Tprryllgcﬂlndrlcq X
Zylinderschraube Vis a téte cylindrique
Lock washer Arandela elastica 6 DIN128
1810151456 3 Federring Rondelle de ressort
Sleeve Manguito
1910108835] 1 Mitnehmertopf Douille
Labels Calcomanias
2010227678 | 1 Aufkleber Autocollants
Rope Disc and Ratchet Polea Para Cuerday Trinquete
2110069666 | 1 Seilscheibe und Klinke Poulie de Démarrage et Cliquet
Washer Arandela 53 DIN9021
2210129008 | 1 Scheibe Rondelle
Label Calcomania
2302157841 1 Aufkleber Autocollant

0610032 - 104

55




Air Ducting .
Luftfihrung DPS 1850H Basic

Conduccion de Aire
Carter Ventilation

56 0610032 - 104



DPS 1850H Basic

Air Ducting
LuftfUhrung
Conduccién de Aire
Carter Ventilation

e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Cover plate Cubierta de chapa
1 10108836| 1 Abdeckblech Téle de recouvrement
Asti 6 DIN128
3 | 0151456 | 6 Lockw_asher Arandela elastica
Federring Rondelle de ressort
Rubber funnel Casquillo de goma
5 |0129520) 2 Gummitille Passe fil en caoutchouc
Locknut Contratuerca M6 1SO4032
6 |0151323| 6 Sechskantmutter Contre-écrou
Duct Cubierta
70108839 1 Blech kpl. Canal d'air
Seal Empaque
9 |o10884l| 1 Dichtleiste Joint
Grommet Ojal
1010107379\ 1 | Gummitiille Passe-fil
Sleeve Manguito
110108842 4 Gummittlle Douille
Washer Arandela 43 DIN9021
1210108843 3 Scheibe Rondelle
Screw Tornillo DE M4 x 10 DIN7500
1310108844 3 Schraube Vis
i ilindri M6 x 16 DIN6912
14 | 0202304 | 3 Chgese head screw Tprmllgmllnd_rlcq X
Zylinderschraube Vis a téte cylindrique
Cheese head screw Tornillo cilindrico M6 x 16 1S0O4762
15101512311 1 Zylinderschraube Vis a téte cylindrique
Washer Arandela 6.4
16 10151324 2 Scheibe Rondelle
Blind grommet Boquilla ciego
1710107493 | 1| gjingtiille Douille
18 | 0108845 | 1 Rubberf_unnel Casqun!odegoma
Gummitlle Passe fil en caoutchouc
Spacer tube Tubo 6,5x12x18
210108852 | 5 Hilse Tube
22 | 0129502 | 1 Baffle plate Placa seperadora
Trennblech Separateur
Plate Chapa
2310129491 | 1 Blech Tole
Seal Empaque
25|0108841| 1 Dichtleiste Joint
Seal Empaque 470
26 10108855| 1 Dichtleiste Joint
Seal Tira Sellante 388
2r|olosssr 1 Dichtstreifen Plaque D‘Etanchéité
Cheese head screw Tornillo cilindrico M6 x 25 DIN912
28 10129010| 1 Zylinderschraube Vis a téte cylindrique
Sealing ring Anillo sellante
29| 0107800 3 Dichtungsring Bague d'étanchéité
Spacer sleeve Manguito distanciador
30| 0209664 3 Distanzhilse Douille d'écartement
Sleeve Manguito
820108838 | 1 Gummittlle Douille

0610032 - 104

57




Air Ducting .
Luftfihrung DPS 1850H Basic

Conduccion de Aire
Carter Ventilation

58 0610032 - 104



DPS 1850H Basic

Air Ducting
LuftfUhrung
Conduccién de Aire
Carter Ventilation

Ref.| PartNo. |Qty.| Description Descripcion MR, || (Merii
Pos. | Artikel Nr. | St. | Beschreibung Description ST
33|0108847| 1 ﬁ[;?gteztung gagggﬁ

34 | 0108846 | 1 ggﬁ‘gube \T/iosrnillo

35 (0126983 1 Egﬁ;‘fg&;ﬂfgjbe I/iosrrl]glnotifdo?' mcibeza plana ZA46N>; tiombs DIN7380
o oozor| 1| st i s N L
37 |o108848| 1 I\N/Il:lttter Etéreéﬁa

o [ossee| + | g™ i o
42 | 0108850 2 | Sicivaue o perrago
4310108856 1 S(ia(;ltungsprofil Eé?rﬁaque “®

44 0108851 | 1 ‘é\’cfer:gé ggnddgllz 65%x225x1

45| 0108852 | 2 aﬁf‘s‘f”“be REZ 65x12x18
oo 1 e T

49 0129513 1 Eg&ig? Resorte

50 | 0151482 | 2 ‘é\gseﬁgé gga:}nddeﬁllz

51 |0107261| 1 ‘é\’cahser:gé gg;nddeﬁllg

53 0108837 1 E(Ijgtwefr:;l?t;j:ing (shroue) (B:tht)iigrrtgu ventilateur

54 | 0097590 | 1 g';"e‘lﬁ’e ﬁg:gfz:dera

55| 0215783 | 1 kﬁ?ﬁ;ber %lggg?g;ita

0610032 - 104

59




Crankcase Breathing System .
Kurbelgehauseentliftung DIFS LB B 6
Purgado de Carter

Raccord Filetée de Purge

60 0610032 - 104



DPS 1850H Basic

Crankcase Breathing System
Kurbelgehauseentliftung

Purgado de Carter
Raccord Filetée de Purge

Ref. [ Part No. | Qty.
Pos. | Artikel Nr. [ St.

Description
Beschreibung

Descripcion
Description

Measurem./Abm.

Norm

Torque/Drehm.

Sealant
Schmierstoff

3 /0108822 1

Filter insert
Filtereinsatz

Cartucho filtrante
Element filtrant

5 | 0209712 1 Fuel hose Manguera de combustible 6x35
Kraftstoffleitung Tuyau & essence
Nipple Boquilla roscada
6 10209730 1 Nippel Raccord fileté
7 lo108820! 1 Suction pipe Tubo asplrante_
Saugrohr Tuyau d'aspiration
Clamp Abrazadera
8 10202305 1 Schlauchklemme Collier de serrage
Oil filter Filtro de aceite

9 (0108821 1

Entliftung kpl.

Filtre d'huile

0610032 - 104

61




Fuel System
Kraftstoffsystem
Sistema de Combustible
Systéme d'Essence

DPS 1850H Basic

y A

|
69 P A%J" ; 60
70_| gh 158 @ Ry
¥ -

62

71

0610032 - 104



DPS 1850H Basic

Fuel System
Kraftstoffsystem

Sistema de Combustible

Systeme d'Essence

Measurem./Abm. Norm

Ref.| PartNo. |Oty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description E—
¢ Joeons| + | i ot
2 |0loss6l) 1 '(r::r?kverschlu[& -CI-:?)FL)J?/erCIe
4 |orosees | 1| o Cuck Jome
5 |0108870| 1 xg'r:’tﬁ \éghﬁ;&)e
7 |ot08874| 2 | SEUE Dotile
° |0209888| 1 | Anstussnppel o e
o |ol08835| 1 | 3o0E Dotite
10 otsse2) 1 | i et
11 |0108866 | 1 | SEOI e Douie
1210108887 1 ggﬁlzuchst[]ck _l\lfll?ynaguuera 1x3x85
EERE oo
14 | 0202465 | 1 g'c"’;]”;ﬁ’e ég:ﬁlez?dera
s oo 1S S S s
16 | 0202412 | 1 gzﬁ:ahuocshemxlzmm ',\I{Iuaynaguugr:sdsz r(]:é)gwbustible 20x 12
170108688 1 ggﬁlauchklemme i;jrztfzdor
o a1 |t gt oo s e
19 | 0202461 | 1 gg[ﬁ‘g’ube V10 \T/?Srnillo M10
200151590 | 2 | Soil it Contecdero e
21 |0151553| 2 \é\’c"’;ferl‘g; ggnddee“l: B84 1S07089
22 0108892| 4 | oo B:zgﬁe 82x22x2
24 | 0108895 | 2 | Sleeve Manguito
Hulse Douille
2 oms] 2| e e
26 |0108893| 1 E;"’l‘feer ng{rci)ére
27 0108791| 4 | 95 B:zgze 71x17,9x2
28 | 0108891 | 2 gg[ﬁ‘;”ube \T/?Smillo M6 x 16

0610032 - 104

63




Fuel System
Kraftstoffsystem
Sistema de Combustible
Systéme d'Essence

DPS 1850H Basic

y A

|
69 P A%J" ; 60
70_| gh 158 @ Ry
¥ -

64

71

0610032 - 104



DPS 1850H Basic

Fuel System
Kraftstoffsystem
Sistema de Combustible
Systeme d'Essence

o . Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff

Stud Perno prisionero M8 x 25 DIN825
2910151526 2 Stiftschraube Boulon
30 | 0108896 | 2 | Brace Apoyo

Bugel Ventriére

Washer Arandela A6,4 DIN9021
820151540 2 Scheibe Rondelle

Washer Arandela 6,5x13x4,8
8310108890 2 Scheibe Rondelle

Lock washer Arandela elastica 6 DIN128
3410151456 2 Federring Rondelle de ressort

Locknut Contratuerca M6 1SO4032
35| 0151323 | 2 | gechskantmutter Contre-écrou

Rubber funnel Casquillo de goma
36| 0108889 2 Gummitille Passe fil en caoutchouc

Washer Arandela 6.4
870151324 2 Scheibe Rondelle

Lock washer Arandela elastica 6 DIN128
380151456 2 Federring Rondelle de ressort

Cheese head screw Tornillo cilindrico M6 x 16 1SO4762
89|0151231) 2 Zylinderschraube Vis a téte cylindrique

Pipe Tubo 14x2x16
40 (0108888 | 1 Rohr Tube

Fuel hose Manguera de combustible
4110209966 | 1 Kraftstoffleitung Tuyau a essence

Clamp Abrazadera
4210207586 | 4 Schlauchklemme Collier de serrage

Tee-Stem For Hose Boquilla para mangueraen T
4310128959 2 T-Schlauchnippel Raccord de flexible T

i 7x25

a4 | 0209716 | 2 Fuel hose Mangugra de combustible X

Schlauch Tuyau a essence

Fuel Pipe Tuberia de Combustible 2,5 x 195
450128968 1 Kraftstoffleitung Tuyau & Combustible

Fuel Pipe Tuberia de Combustible
4610207528 1 Kraftstoffleitung Tuyau a Combustible

Hose fitting Unién
4710047977\ 1 Ventil Raccord

Fuel Pipe Tuberia de Combustible
48 | 5100003877 1 Kraftstoffleitung Tuyau a Combustible

Hose Manguera 160
4910095018 1 Leitung Tuyau

Nipple Boquilla roscada
5010209876 1 Nippel Raccord fileté

Fuel hose Manguera de combustible 7x260
5110209877 1 Kraftstoffleitung Tuyau a essence
52 | 0209967 | 1 Fuel hose_ Mangugra de combustible

Kraftstoffleitung Tuyau & essence

Locknut Contratuerca M6 1SO4032
5310151323| 1 Sechskantmutter Contre-écrou

Asti 6 DIN128

54 | 0151456 | 1 Lock w_asher Arandela elastica

Federring Rondelle de ressort

0610032 - 104

65




Fuel System
Kraftstoffsystem
Sistema de Combustible
Systéme d'Essence

DPS 1850H Basic

y A

|
69 P A%J" ; 60
70_| gh 158 @ Ry
¥ -

66

71

0610032 - 104



DPS 1850H Basic

Fuel System
Kraftstoffsystem

Sistema de Combustible

Systeme d'Essence

e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff

Washer Arandela 6.4
55101513241 1 Scheibe Rondelle

Retaining strap Banda de retencién
5610209879 1 Winkel Sangle de fixation

Clamp Abrazadera
5710107451 1 Schelle Agrafe

6,5x12x 18

58 | 0108852 | 1 Spacertube Tubo X 12x

Hulse Tube

Clamp Abrazadera
5910107451 1 Schelle Agrafe

Cheese head screw Tornillo cilindrico M 6x40
600209880 | 1 Zylinderschraube Vis a téte cylindrique

Spring Resorte
61 10106564| 1 Feder Ressort

Fuel filter Filtro de combustible
62]0022832| 1 Kraftstoffilter Filtre a carburant

Tie cable Fijacion
63 10109710| 2 Kabelbinder Attache

Decal-Diesel Calcomania-Diesel
680129791 1 Aufkleber-Diesel Autocollant-Diesel

T-piece Pieza T
69 10209682 | 1 T-Stlick T-piece

O-ring Anillo-O 75x105x15
70 | 0071130 1 O-Ring Bague-O

Fuel pipe cpl. Pipa del combustible cpl.
7110209968 | 1 Kraftstoffleitung kpl. Pipe du combustible cpl.

Spacer Espaciador
72 | 5000054291 1 Abstandsstiick Entretoise

Clip Clip
73 [5200022037| 1 Befestigung Clip

Bush Buje
74 15100039000 1 Buchse Boite

Asti 6 DIN128

75 | 0151456 | 1 Lockvv_asher Arandela elastica

Federring Rondelle de ressort

Cheese head screw Tornillo cilindrico
76 |s00037722) 1 Zylinderschraube Vis a téte cylindrique

0610032 - 104

67




Air Cleaner

Luftfilter DPS 1850H Basic
Filtro del Aire

Filtre a Air

00000000000



DPS 1850H Basic

Air Cleaner

Luftfilter
Filtro del Aire
Filtre a Air
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Washer Arandela
2 10108902 1 Scheibe Rondelle
i ilindri M8 x 25 1S04762
3 | 0151559 | 3 Chgese head screw T_orrpllgcﬂmd_ncq X
Zylinderschraube Vis a téte cylindrique
Air filter Filtro del aire
40108903 1 Filterelement Filtre a air
Nut Tuerca M6
50108904 1 Réandelmutter Ecrou
Sleeve Manguito
70108906 1 Dichtung Douille
i i M6
o |0108907| 1 W_|_ng nut Tuercamanposa
Flugelmutter Ecrou papillon
Seal Empaque
1210129013 | 1 Dichtleiste Joint
Spring washer Arandela elastica A8 DIN137
1310013601 2 Federscheibe Rondelle a ressort
Gasket Junta
1510108897 2 Dichtung Joint
Flange Brida
1610108898 1 Isolierflansch Collerette
Push-in plug Tapén
1710108899 1 Stopfen Bouchon
Cover Tapa
18 10151528 1 Ventilplatte Couvercle
Cover Tapa
1910151531 1 Ventilplatte Couvercle
Seal Empaque 14 x9x30
20|0151532| 1 Dichtleiste Joint
Hose Manguera 2x4x135
2110151536] 1 Schlauch Tuyau
Filter housing Carcasa filtro
2210109709 1 Filterkonsole kpl. Filtre
Cup spring Resorte de platillo 6.4
23|0107823| 2 Tellerfeder Ressort belleville
Spacer tube Tubo 6,5x12x18
2410108852 | 1 Hulse Tube
Clamp Abrazadera
25100975901 1 Schelle Agrafe
Maintenance indicator cpl. Indicador de mantenimiento
2610109711] 1 Wartungsanzeige kpl. Indicateur dentretien
27 | 0104463 | 1 Information sign Placa indicadora
Hinweisschild Plaque
Rubber cap Capuchén de goma
28 10099808 | 1 Gummikappe Chape de caoutchouc
29 | 0104462 | 1 Rubbef_rlng Anillo de goma
Gummiring Bague en caoutchouc
Filter disk Disco filtrante
80 |0109714) 1 Filterscheibe Rondelle de filtre
Adaptor Adaptador
3110099949 1 Adapter Adaptateur

0610032 - 104

69




Air Cleaner

Luftfilter DPS 1850H Basic
Filtro del Aire

Filtre a Air

00000000000



DPS 1850H Basic

Air Cleaner

Luftfilter
Filtro del Aire
Filtre a Air
e o Measurem./Abm. Norm
Ref. Part No. Description Descripcion
Pos. | Artikel Nr. Beschreibung Description Sealant
Torque/Drehm. T
Pipe clamp Abrazadera
3210095050 Rohrschelle Collier pour tuyau
i ilindri M6 x 35 1S04762
33 | 0129002 Chgese head screw T_orrpllg cﬂmd_nco_atado X
Zylinderschraube Vis a téte cylindrique
Fuel hose Manguera de combustible 3,5x140
3410226319 Kraftstoffleitung Tuyau a essence
Air filter cover Tapa filtro de aire
8510209970 Luftfilterdeckel Couvercle filtre a air
Cheese head screw Tornillo cilindrico M6 x 12 1504762
38 | 0129016 Zylinderschraube Vis a téte cylindrique
Fuel tank cap Tapa del tanque de combustible
39 10202308 VerschluRdeckel Chapeau de réservoir a essence
Shim Ring Arandela de Ajuste 9x15x1
4110215786 Passscheibe Disque D'Ajustage
Insert Inserto A 9x0,5x12
4210215787 Rohrniet Insertion

0610032 - 104

71




Exhaust Silencer .
Abgasdampfer DPS 1850H Basic

Silenciador
Silencieux

72 0610032 - 104



DPS 1850H Basic

Exhaust Silencer
Abgasdampfer
Silenciador
Silencieux

Measurem./Abm. Norm

Ref. Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Exhaust Silencer Silenciador
110214968 1 Abgasdampfer Silencieux
Gasket Junta
8 |0215773| 1 Dichtungspaket Joint
4 |0202457] 3 Hexagon socket head screw Tornillo a seis lados huecos M8 x 25
Innensechskantschraube Vis a six pans creux
Threaded bolt Perno roscado M6
5 |0206629| 1 Gewindebolzen Boulon fileté
8 | 0129032 1 Exhaust Manifold With Screen Codo de Escape Con Filtro
Auspuffkrimmer mit Sieb Collecteur D’Echappement Avec
Washer Arandela 6.4
9 |0151324| 1 Scheibe Rondelle
Hexagon nut Tuerca hexagonal VM6 DIN980
1010108793| 1 Sechskantmutter Ecrou hexagonal
Washer Arandela 6.4
110107401 1 Scheibe Rondelle
Lock washer Arandela elastica 6 DIN128
1210151456 1 Federring Rondelle de ressort
Hexagonal head cap screw Tornillo hexagonal M6 x 16 DIN933
1310202338 | 1 Sechskantschraube Vis a téte hexagonale
i M6 x 12 1S010642
14 | 0151387| 2 Countersunk screw Tprnlllo ’avellanado X
Senkschraube Vis noyée 14Nm/10ft.Ibs
Contact safety device Dispositivo de proteccion
1510214969 1 Beruhrungsschutz Grille de protection
Seal Empaque 65
1610109726 | 1 Kantenschutz Joint
Seal Empaque 33
17]0129512) 1 Dichtleiste Joint
Lock washer Arandela elastica 8
2010151218 3 Federring Rondelle de ressort
21 | 0214967 | 1 Exhaust Silencer Kit Silenciador Juego

Abgasdampfer Satz

Silencieux Jeu

0610032 - 104

73




Governor Bowden Cable ,
Drehzahlverstellung Bowdenzug DIFS LB B 6
Regulador de Revoluciones Cable Bowden

Régulateur de Régime Céble

74 0610032 - 104



DPS 1850H Basic

Governor Bowden Cable

Drehzahlverstellung Bowdenzug
Regulador de Revoluciones Cable Bowden

Régulateur de Régime Cable

o o Measurem./Abm. Norm
Ref. | Part No. | Qty.| Description Descripcion
Pos.| Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Cheese head screw Tornillo cilindrico M 5x30
5 |0209886| 1 Zylinderschraube Vis a téte cylindrique
Washer Arandela A53 1SO7089
6 |0129517) 2 Scheibe Rondelle
Lever Palanca
70109717 1 Hebel Levier
Locknut Contratuerca M5 1S04032
8 101290201 1 Sechskantmutter Contre-écrou
Cheese head screw Tornillo cilindrico M8 x 60 DIN912
1210126979 1 Zylinderschraube Vis a téte cylindrique
Washer Arandela B84 1SO7089
13]0151553| 1 Scheibe Rondelle
Plate Eclisa
1410126980 | 1 Lasche Attache
Sleeve Manguito
15| 0107843 1 Hilse Douille
Locknut Contratuerca VM6
16 10129021| 1 Sechskantmutter Contre-écrou
Lock washer Arandela elastica 8
1710151218 1 Federring Rondelle de ressort
18 | 0209887 | 1 Console Consola
Konsole Console
Countersunk screw Tornillo avellanado M6 x 20 15010642
19| 0126982| 1 Senkschraube Vis noyée 14Nm/10ft.Ibs
i M6 x 16 1S010642
20 | 0129022 | 1 Countersunk screw Tprmllo,avellanado X
Senkschraube Vis noyée 14Nm/10ft.Ibs
Adaptor Pieza intermedia
210063384 1 Zwischenstiick Piéce intermédiaire

0610032 - 104

75




DPS 1850H Basic

Juegos de Repuestos
Jeu de Pieces de Rechange

Spare Parts Kits
Ersatzteilsatze

0610032 - 104

76



DPS 1850H Basic

Spare Parts Kits
Ersatzteilsatze
Juegos de Repuestos
Jeu de Pieces de Rechange

Ref. [ Part No. | Qty.
Pos. | Artikel Nr. [ St.

Description
Beschreibung

Descripcion
Description

Measurem./Abm.

Norm

Torque/Drehm.

Sealant
Schmierstoff

1 (0108697 1

Set-gasket, cylinder head
Dichtungssatz-Zylinderkopf

Juego de juntas-culata de cilindro
Jeu de joints-culasse de

2 (0108698 | 1

Gasket set
Dichtungssatz

Juego de juntas
Jeu de joints

3 0129498 | 1

Maintenance set
Wartungssatz

Juego para mantenimiento
Jeu d'entretien

0610032 - 104

77




78



WACKER
NEUSON

Accessories
Zubehor
Accesorios
Accessoires



Urethane Pad Kit cpl. PGV 1850 .
Gleitvorrichtung kpl. PGV 1850 DIFS LB B 6
Placa de Deslizamiento cpl. PGV 1850

Jeu de Tapis en Polyuréthane

80 0610032 - 104



Urethane Pad Kit cpl. PGV 1850
Gleitvorrichtung kpl. PGV 1850

Placa de Deslizamiento cpl. PGV 1850
Jeu de Tapis en Polyuréthane

DPS 1850H Basic

e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
1 0201905 1 Urethane Pad Kit PGV 1850 Placa de Deslizamiento PGV 1850
Gleitvorrichtung Jeu de Tapis en Polyuréthane
> | 0os9095 | 1 Urethane Pad Kit PGV 50 Placa de Deslizamiento PGV 50
Gleitvorrichtung Jeu de Tapis en Polyuréthane
urethane plate Juego de lamina de uretano
3 0047584\ 1 Kunststoffplatte Dispositif de glissement
Hexagonal head cap screw Tornillo hexagonal M12 x 40 DIN933
4 (0011421| 2 A
Sechskantschraube Vis a téte hexagonale 86Nm/63ft.Ibs
Lockwasher Arandela elastica 12 DIN6796
5 | 0031565 2 Spannscheibe Rondelle de ressort
Bushing Buje
6 0047578 2 Buchse Douille
Fitting Listén de sujecion
7 |0047574) 2 Befestigungsleiste Listeau de fixation
Hexagonal head cap screw Tornillo hexagonal
8 10011456 4 Sechskantschraube Vis a téte hexagonale 25Nm/18ft.Ibs
Hexagon nut Tuerca hexagonal
9 0033356 4 Sechskantmutter Ecrou hexagonal
Bushing Buje
10100475771 4 Buchse Douille
Handle Empufiadura
1110069893 1 Handgriff Poignée

0610032 - 104 81




Protective Frame cpl. .
Schutzrahmen kpl. DPS 1850H Basic

Placca de proteccon cpl.
Cadre protection cpl.

82 0610032 - 104



DPS 1850H Basic

Protective Frame cpl.
Schutzrahmen kpl.

Placca de proteccon cpl.

Cadre protection cpl.

e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Protective Frame cpl. Placca de proteccén cpl.
1 10201978] 1 Schutzrahmen kpl. Cadre protection cpl.
Protective frame Armazén de proteccion
210201594 1 Schutzrahmen Cadre protection
Locking Plug Tapoén de Cierre
3 0201891 2 Verschlusstopfen Bouchon de Fermeture
Hexagon nut Tuerca hexagonal
4 |ool0883) 2 Sechskantmutter Ecrou hexagonal
5 | 0011439 4 Hexagonal head cap screw Tornillo hexagonal
Sechskantschraube Vis a téte hexagonale 49Nm/36ft.Ibs
Lockwasher Arandela elastica 10 DIN6796
6 0033988 4 Spannscheibe Rondelle de ressort
7 |loo11542| 2 Cheese head screw Tornillo cilindrico

Zylinderschraube

Vis a téte cylindrique

25Nm/18ft.Ibs

0610032 - 104

83




DPS 1850H Basic

Dispositivo de Transporte cpl.

Fahrgestell kpl.
Chassis cpl.

Trolley cpl.

84



DPS 1850H Basic

Trolley cpl.
Fahrgestell kpl.
Dispositivo de Transporte cpl.

Chassis cpl.
o o Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos.| Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Trolley Dispositivo de transporte
110108248 1 Fahrgestell Chassis
Lock cpl. Dispositivo de retencion cpl.
2 0108249 1 Arretierung kpl. Dispositif d'arrét cpl.
Fixing device Soporte
3 | 0108286 2 Halterung Bague de retenue
Bar Listén
40108256 2 Leiste Listeau
5 |0011331| 4 | Hexagonal head cap screw Tornillo hexagonal M6 x 50 DIN931
Sechskantschraube Vis a téte hexagonale 10Nm/7ft.Ibs
Hexagon nut Tuerca hexagonal M6 DIN985
6 |0010368| 5 Sechskantmutter Ecrou hexagonal
illo cilindri M8 x 16 1S04762
7 |loo11544| 2 Cheese head screw Tornillo cilindrico X

Zylinderschraube

Vis a téte cylindrique

25Nm/18ft.Ibs

0610032 - 104

85




Trolley

Fahrgestell DPS 1850H Basic
Dispositivo de Transporte
Chassis

86 0610032 - 104



DPS 1850H Basic

Trolley

Fahrgestell
Dispositivo de Transporte
Chassis

Ref. [ Part No. | Qty.
Pos. | Artikel Nr. [ St.

Description
Beschreibung

Descripcion
Description

Measurem./Abm.

Norm

Torque/Drehm.

Sealant
Schmierstoff

Trolley Dispositivo de transporte
1 10108259] 1 Fahrgestell Chassis
Tire Rueda 140x 37,5
2 10021466 | 2 Rad Roue
Flat washer Arandela
3 0010616 4 Scheibe Rondelle
Lock washer Arandela de seguridad 15 DIN6799

4 10103834 | 4

Sicherungsscheibe

Rondelle d'arrét

0610032 - 104

87




Lock cpl.
Arretierung kpl.

Dispositivo de Retencion cpl.

Dispositif d* Arrét cpl.

88

DPS 1850H Basic

0610032 - 104



DPS 1850H Basic

Lock cpl.
Arretierung kpl.

Dispositivo de Retencién cpl.

Dispositif d" Arrét cpl.

Ref. [ Part No. | Qty.
Pos. | Artikel Nr. [ St.

Description
Beschreibung

Descripcion
Description

Measurem./Abm. Norm

Sealant

Torque/Drehm. T

Lock Dispositivo de retencién
110208263 | 1 Arretierung Dispositif d'arrét

Lock washer Arandela de seguridad 15 DIN6799
2 |0103834) 1 Sicherungsscheibe Rondelle d'arrét

Compression spring Resorte de compresion D-210 DIN2098
3 0033477 1 Druckfeder Ressort de pression

Hexagonal head cap screw Tornillo hexagonal M12 x 20 DIN933

4 10012368 | 1

Sechskantschraube

Vis a téte hexagonale

86NmM/63ft.Ibs

Fixing device Soporte

5 |0208264) 1 Halterung Bague de retenue
Angle Angulo

6 |0108312) 1 Winkel Coude

0610032 - 104

89




Spinkler System cpl. .
Berieselung kpl. DPS 1850H Basic

Systema de Riego cpl.
Installation d'Arrosage cpl.

90 0610032 - 104



DPS 1850H Basic

Spinkler System cpl.
Berieselung kpl.

Systema de Riego cpl.
Installation d'Arrosage cpl.

e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Watertank cpl. Tanque de agua cpl.
1 101040441 1 Wassertank kpl. Reservoir a eau cpl.
> | 0102864 | 1 Watertank Tanque de\agu’a
Wassertank Reservoir a ead
Screwed cover Tapa roscable
3 | 0068351 1 Schraubdeckel Couvercle fileté
Hexagonal head cap screw Tornillo hexagonal M10 x 18 DIN933
4 10032175| 4 A
Sechskantschraube Vis a téte hexagonale 49Nm/36ft.Ibs
Hexagon nut Tuerca hexagonal M8 DIN985
5 0010367 5 Sechskantmutter Ecrou hexagonal
6 lo2018211 1 Fixing device Soporte
Halterung Bague de retenue
Fixing device cpl. Soporte cpl.
70106066 1 Halterung kpl. Bague de retenue cpl.
Shockmount Amortiguador
8 10105969 4 Anschlagpuffer Silentbloc
Cheese head screw Tornillo cilindrico
9 0011541 5 Zylinderschraube Vis a téte cylindrique 25Nm/18ft.Ibs
Bar Liston
10 |s000103546) 2 Leiste Listeau
Distance plate Placa distanciador
11 |s000103548) 4 Distanzplatte Plaque d'écartement
Jet tube Tubo a gicleur
12/10104043| 2 Dusenrohr Tube a gicleur
Washer Arandela 6.4 DIN433
13 10010744 6 Scheibe Rondelle
Cheese head screw Tornillo cilindrico
1410011548 4 Zylinderschraube Vis a téte cylindrique 10Nm/7ft.Ibs
Standard clamp Abrazadera standard
1510103551 2 Stauff-Standardschelle Collier standard
T-piece Pieza T
1610104041 1 T-Stiick T-piece
Bar Liston
17 |5000103545( 1 Leiste Listeau
Cheese head screw Tornillo cilindrico
18 10011547 2 Zylinderschraube Vis a téte cylindrique 10Nm/7ft.Ibs
Standard clamp Abrazadera standard
1910103552 1 Stauff-Standardschelle Collier standard
Angular tap Grifo angular
2010103550 1 Durchlaufhahn Robinet angulaire
Hose Manguera
2110103986 1 Schlauch Tuyau
22 | 0103553 | 2 Locking plug Tapon de cierre

VerschluB3stopfen

Bouchon de fermeture

0610032 - 104

91




Handle complete .
Handgriff kpl. DPS 1850H Basic

Manija compl.
Poignée compl.

92 0610032 - 104



DPS 1850H Basic

Handle complete
Handgriff kpl.
Manija compl.

Poignée compl.

e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Handle complete Manija compl.
110204531 1 Handgriff kpl. Poignée compl.
> | 0os9s93| 1 Handle_ Empupadura
Handgriff Poignée
3 0011421 | 2 Hexagonal head cap screw Tornillo hexagonal M12 x 40 DIN933
Sechskantschraube Vis a téte hexagonale 86NmM/63ft.Ibs
Lockwasher Arandela elastica 12 DIN6796

4 10031565| 2

Spannscheibe

Rondelle de ressort

0610032 - 104

93




WACKER
NEUSON

Wacker Neuson Produktion GmbH & Co. KG - PreullenstraBe 41 - 80809 Minchen - Tel.:. +49-(0)89-35402-0 - Fax: +49-(0)89-35402-390
Wacker Neuson Production Americas LLC - P. O. Box 9007 - Menomonee Falls, WI 53052-9007 - Tel.: (262)-255-0500 - Fax: (262)-255-0550
Wacker Neuson Ltd. - Tower 1, Grand Century Place - 193 Prince Edward Road West - Mongkok, Kowloon - Hong Kong, VR China - Tel: +852-3605 5360, Fax: +852-2406 6021



